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ANEXO
CERTIFICADO

LIGHT STRIPE CE-EMC

SEGO MOBILE LIGHT BOX CE-LVD

SEGO 116634 LED LIGHTS CE-EMC

SEGO MOBILE LIGHT BOX ROHS

SEGO LIGHTBOX ROHS CERTIFICATE 
116634

SEGO MOBILE LIGHTBOX 116634 
CE-EMC

SEGO MOBILE LIGHT BOX CE-EMC

SEGO MOBILE LIGHTBOX 116634 
CE-LVD
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SEGO60 BACKLIT BLOCKOUT FABRIC 
FLAMMABILITY TESTING REPORT SGS

SEGO60 LED CURTAIN CE ST-216 SGS
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SOYANG TECHNICAL TEXTILE (ZHEJIANG) CO., LTD 

NO.36 JINNIU ROAD, JIANSHAN DISTRICT, HAINING CITY, ZHEJIANG PR., CHINA 

 
The following sample(s) was / were submitted and identified on behalf of the client as:  
Sample Description : NIGHT STAR 

Type/Style : ST-216 

Supplier : SOYANG TECHNICAL TEXTILE (ZHEJIANG) CO., LTD 

Manufacturer : SOYANG TECHNICAL TEXTILE (ZHEJIANG) CO., LTD 

Country of Origin : CHINA 

Country of Destination : EUROPE 

 
Test Requested :  

To determine the flammability (building materials class B1) in accordance with DIN 4102-1 (May 1998) Fire 

behaviour of building materials and elements Part 1: Classification of building materials, Requirements and 

testing 

Test Results : -- See attached sheet -- 

Conclusion : The tested sample meets  the low flammability requirements of class B1 of building materials 

under DIN 4102-1 (May 1998).   
Test Period :  

Sample Receiving Date : MAR.21, 2016 

Test Performing Date : MAR.21, 2016 TO APR.05, 2016 

 
Signed for and on behalf of 
SGS-CSTC Co., Ltd. Anji Branch 

 
 
Allen Zou 
Technical Manager 
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